High-speed, 2-Needle / 4-Needie, Needle-feed,
Double Chainstitch Cylinder-bed Machine

248 4 RHEHEY ZERES Y vV —-Ry K3 Y

5 "
?..-'-. 420
U, 1 OV

| -_il & \\ll\\'._\} -
\ )

AN _
2 = \V \3{:\ >

A\ \\\ e

\ .

)

2. FRAME & MISCELLANEOUS COVEL COMPONENTS (2)

_'“:I" 3
11-02700
311-01900

L3

8 ~B8503
g ~04708
19 | -68003

-01207

KNOCK PIN
SCREY_(M8X1.25-200.62

g

~04201

LAY

~(BG50

-65509

AL-A2222000

31106107
{-3002001-81

1-40G205
4

A I S N

G 3 OTY XY B D0 PR e

Y
Ty
POSITIONE
POSITIONER

fan o
oy ey

B

2 SCREV (M4X0.7

28 RUBBER CAP

29 SCREV (M14X2

30 ATTENTION B
31 ROTATION

A3 Lo LA Lad

(M4X0.7-10) 80

SPRING

1

7 o

311-03807
1-26501
1-81209

~64304

1
1
1
31
1
1

L3 Lap B3 B

LOOPER POP-UP RBUTTON
L.OGPER POP U
LOOPER POP-
0-RING

SCREV
BHTTON

11205
1-09507

P ) T T eg—,

311-02502
311-62704
11-78007

311-70301
1-69907
08806
08905
311-80508

O RFT e GAD IND e RN A G0 e £33 051 e LA IND e

R R T R ) SR

it

PLATE

NG
il

311-70202
311-09952

PLATE PACKING
SCREW (M4%0.7-8) 45
CYLIHE 4

PLEG
OUER OPEY

SPRING

SCREV (H4X0.
PARALLEL PIN
SCREW (M3X0.5-3)
CYLTHDER COVER H
SCREW (M4X0.7-8) 80

DL Q0 3 OB RTT s a2 DD et DD 4D O

G n e Do 6B~ R o

e

T

(78]

1
o
[l
<>
& 2
oy

1
1

LOOPER
SCREW

I B I S R N R e el el Iy S

LN S

311~00803

31

31

31 COVER HINGE
31 15} 458

3l (H4X0.7-4) 82

31 SCREV (H4X0.7-8) 80

31 SPRING WASHER

31 HIGE PIN SCREV

31 BED TOP COVER

ey

1-01702

1
!

BED TOP COVER PACKING
SCREV (Ma¥0.7-10) 62

1-641086
1
1

5 -02908 TEED ADJUSTING RUTTOHM
51 1-75508 E-RING
52 1-03005 BUTTON GUIDE

SRR VCRITRICY IV IS)

LOOPER POP-UP GUIDE SPRING
SCREY (H3X0.5-8) 62

TN Bk bt d ik ot ot ot [N B bt DD bt bk et hd b hnd [ et DD DN B NS et pomd CF) penh b e pont 1t 5t

55 311 EYE GUARD COVER ASH.

5 311-02007 EYE GUARD FITTING PLATE &
5 311-02108 EYE GUARD COVER (1
5 311-81003 SCREW (HZ.5X0.45-4.5) 70 (2
5 311-88507 STEP-SCREW (M4X0.7-5) 60

pieioied i S s ghuic ey
OV
t
<
e
0o
=
3

31174204 ING VAS
311-7390¢9 YASHER
311-04300 BALANCE COVER SPRING HOLDER

311-00209
311-06208
11-88404

RUBBER CAP
BEARING COVER
SCREY (M4X0.7-8) 45

b e e o d bk 0

] CFR ST P L0 IND pes [ 400 OO0~ D

PR I S O 0N O O
oo

78007
311-68404
311-02808

RUBBER CaP
SCREW {M4%0.7-8) 45
BEARING COVER (UPPER)

R R I

a3 CAT Ca3 Lad a3 Tap D0 LD [0 Ced 042 LD Led L2 LA G2 L

[l o e B o - I 5 L B o o B aw B - B o) -
L2 DD e KT LR 3 00 e b Ly D D O B

Lo GO il

W

O R



4. LOWER SHAFT C@MP@NE?\@S 5 NEEDLE ROD COMPONENTS
R

7

HOTE

DRSS R ETERONR Qe |

~11008 PULLEY
~70301 SCREY (MBX1-8) 82

i FLANGE BEARING 2 1 311~ YOKE #si. 3
2 BEARRING HOLDER (SHORT) 1 2 311 YORE
3 SCREW (HBX1-6) 82 2 3 31
4 TIMING BELT 1 4 311
TIMING PULLEY (LOUER) 1 5 311 AP
6 SCREW (M6X1-6) 82 4 8 311 (3X0.5-2.6) 60
' LOVER 1 7 311 4R BUSHING ASK.
OIL PI 8 3 AR BRACKET ,
SCREW. (¥ 2 10 3 AR_GUT (1)
LOVER SHAI G (RIGHT) 1 3 AR GUT 55
PREADE 2 1 12 U IDE Bl (1)
~28309 (1) 13 0.7- )
11-28051 1 (1) 14 cov 1
1-28002 (13 15 cov
~64106 62 (2) 16
-69501 2 (1) 17 2
; ~28200 ER (1) 18 1
11-69105 .3) 10 @) 19
1-28101 iC 1) 20 3 1
~08202 LOWER SHAFT (LEFT) 21 %01 MD¥-570B2100 2
1-21205 PLUG 1 22 311-13905 1
311-08608 OTL PRESSURE REGU 1 23 311-62308
31180706 FELT 1 24 311-13103 1
311-70202 SCREH (M6X1-4.8) 82 25 31113202 ]
311-24209 FEED DOG REGULS GEAR 1 26 311-70004 2
311-70004 SCREW (45408 1 27 311-13400 1 |
311-60104 1 28 311-63405 SCREV (H
311-22104 NG PLATE 1 29 311-69501 SCREY (i 1 |
311-23706 REGULATING PLATE SPRING ! 30 311-15108 LINK PTN |
31 311-22260 FEED DOG REGULATOR ASH. 1 31 311-13608 LINE 1
32 311-22500 FEED DOG REGULATING ECCENTRIC (1) 32 311-13707 LEVER PIN <1
33 311-22252 FEED DRIVE ECCENTRIC ASH. ) 33 311-71200 . 1
34 311-22203 FEED DRIVE ROD o) 34 311-73701 VASHER
25 311-22401 HEEDLE BEARTNG (1) 35 311-13509 {EEDLE ROCKER LEVER |
36 311-22302 FEED DRIVE ECCENTRIC 1 36 311-63900 | (HGXT 1
37 311-22609 ECCENTRIC LINK (1) 37 311-73008 i |
38 311-22708 FEED DOG REGULATOR (1) 38 %02 HDV-570B2100 4
39 311-60500 SCREY (M3X0.5-6.3) 60 (1)
40 311-80005 SCREY (M3X0.5-4) 60 (2) Note #01....FOR
2 311-70301 SCREW (HBX1-8) 82 2 #02. .. . FOR
311-24357 FEED LIFT ROD ASM. 1
4 311-24308 FEED LIFT ROD (1)
' 311-24407 FEED LIFT ROD ECCENTRIC 1
311-70004 SCREW_(H5X0,8-5) 8 2
31 1
3 1

1 8
1-08400 LOVER SHAFTBUSHING (LEFT)
1

1

ket




REF.ND NOT

@ty

)
et

[

i
i
&
i
i

311-24506

=i N O = LY ¢ 3 L ]
v o3 ey f
| |
1 |
. S | — St i {1 G S
O - - Il -t . |
=2 ) < | |
m
=
(==}
431
- =
=
-, (=]
—
.
4=
o =
-
o
o
2
ad
=l

K NOT

Loc

- -
SRR

2
54

S G el Tt e g LY U [~ 2 =t N
ot HiaS SN ONE N s

o
ke gt et e O3 vt (6] e o

1 en

i

w0y
it

ot gt gt

CE P GO
gt g




USRI S

g s R v Ve
ot

i

3

I

.
34

&3

e ]

[ R el

=

#01

202

10. THREAD TENSION COMPONENTS

s er] [ Rt DO Cf ol OO0 g LY R0 T 00 L
e NN O O (A A IS LY LT By SR A A O e

et et et e ENE et e N e €N

5 o=
=

= =

5 c

Fﬁw P

W fon)

& = |

- &4 Simens

R e N R B e I B e R B IR IR I o IR
[ ot e

5P
PR
¢

80

£ <
e .
E
o

1

G £

e




BH-14710C)

AND COMPONENTS

¢ COMPONENTS
7 — 7 VBB

TALLATION

INSTALLATION
PARTS)

118-60508
B3304-704-000-4

bDES

THREAD RAISING
SPOOL REST ROD.I 3¥?R
SPOOL REST ROD,UPPER
SPOOL REST ARM A

THREAD GUIDE ARM HOLDER

éll 220700
311-T4808

B3305-704-000-4
B3318-704-L00-A

B3309-704-000
B3311-843-000
B3321-704-100

SPOOL REST KSD d@yﬁﬁ
THREAD GUIDE

THREAD GUIDE
LOVER THREAD
SOOI ST A

311-40809
311-40802

O Y

B3321-704-L08
BSBIE”?OQ“GﬁG

B3320-T04-L00~

SPOOL REST ARM SUPPORT,
SPOOL REST ROD CAP

A SPOCL PIN

SPOOL REST
SPO0L, REST CUSHION

8 ?}A LOQ
-1612616-5E
-4051405-8F

SPOCL RETAINER
NUT

THREAD WAy
WASHER 16X30KZ.8
SCREW MB L=14

g
2

D et W €D G ORI s L0 DD et (1D 0D G0 - IR 85T W DAl TN b

PO D b b b e

fas

311-46202

HEERL ? LAKE

38,184

1 311-70707 SCREY (1/8%44-2.4) 80 2
2 311-53307 FEED DOG 38.1MM 1
3 311-45204 HEEDLE PLA 38, 1MH i
4 311-54206 LOOPER HOLDER 38.1WH 1
B 311-55351 SPREADER ASM. 38.1HM 1
& 311-55302 SPREADER 2B.1MK (1)
7 3?1 55104 SPREADER P (2)
8 311-47259 PRESSER FOOT ASHM. 38.1MM 1
g a}} 51608 FINGER GUARD &
10 SCREW (M3.5X0.6-6) 40 2
I8 PRESSER FO (UPPER) (1)
2 : } PRESSER FOOT GUIDE PLATE (1)
13 31? 01309 SCREW (MBX0.8-10) 40 (1)
14 311-81708 W (M4X0.7-5.4) 60 )
15 311-51400 SSER_FOOT _GUIDE Px& L LOVER §
18 211-68002 BTVD SCREY (MBXO.8-4.5) D&O (1
17 311-884909 SCREW (HZ.BX0.45-8) 7@ (2)
18 311-48158 PRESSER FODT ASH. (LEFT)Z8.1HH (1)
19 311-51152 PREISER F (LOVER) GUIDE (1)
20 311-51508 PRESSER FOOT (LOWERY SPRING (1
21 311-77207 PRESSER FOOT (LOWER) GUIDE PIN {1}
22 311-60401 SCREY (M3X0.5-4.2) 80 {0
23 311-49701 PRESSER FOOT (LEFT) 38.1MM (1)
24 311-4885¢0 PRESSER FOOT (RIGHT)ASH.38.1MH (1)
28 311-51152 PRESSER FOOT (LOUER) GHIDBE i
26 311-51508 PRESSER FOOT (LOWER) SPRING (O
27 211-77207 PREISER FOOT (LOVER) GUIDE PIN {11
28 311-50501 PREZSER FOOT (RIGHT) 38.1WH 4]
29 311-60401 SCREY (M3M0.5-4.2) 80 1

HU-B050001-8E
SH-6053000-SE
HM-B050G001-8E
SH-6061810-3C
SS-7110540~8P

HUT M5
SCREW MbY0.8 L=
NUT M5

SCREY Me L=1I
SCREY 1/64

s TR 1 e D [P0 DN 00 1

20 s
bt ST

311-53505
311-60203
211-62407
311-53506
311-80203

NEE

E HOLDER (FRONT)

S” t% (§/°?X50 -3.8) 680
nri (MZXG 5 {‘ 4?

i { 32’%6 3. 8 50,

EA o

4061201 -8E
HU-B060001-3E
SE-3382001-8E

NE-8050001-3E
ﬁﬁ@— 1532606

SCREW ME L=
NUT M6
SCREW D=3.8 L=20
NUT M5

CORD STAPLE

e e N
S M S i

o o e

511-46301
311-70707
311-53408
311-45303
3 1—5,305

119-69458

THREAD RAISTNG DEVI T

3T ST i Bl IND bed BB GO0 D0 -

55450
?il a§493
311-55104
3 7~ ‘g

CLAMP 1/4~1-1/4

SCREW (1/8X44-2.4) 80
ﬂiﬁﬁ DBP ?/ﬁ ~1/4

1/4-1-1/4

L L 1/4-1~1/4
E-7) 40

1 £§/€~2~§/4

1-1/4

?D” SE 00T _ASH -1-1/4

s

o
s o o ot 08 bt 1ot et [0 e B o 1D
N

3 111-85105 SPOOL REST EOD,LOVER {
3 111-85204 SPOOL RERT ROD,UPPER {
3 111-88352 THREAD GUIDE ASM. (
B3305~704-000-4 SPOOL REST ROD JOINT (
: 111-85402 THREAD GUIDE ARW JOINT {
37 111-85008 SPOCL REST ARM
38 B3320-704-L00-4 SPOOL PIN
39 B3311-012-000  SPOOL REST CUSHION
?‘EMSB%Q? POOL RETAINER

Sﬁ 465148§“S€
Hi~8050001-S

HET

SPOOL REST ROD CAP
YASHER 16X30%2.6
SCEEV M5 L=14

RUT M5

3TN DD b e b B i DND i el DD e b et (103 00 1B TN3 DD

N e

A€

.

1
e e O

SH-4051405-SE
Hii-6050001-SE
Hl-6050001-SE
B3309~704-000

B3304-704-G00~

SCREY W5 L=14

HUT M5

HUT M5

THREAD GUIDE ARM

THREAD GUIDE ARM HOLDER

e

PRI MRS SRR ST

.

PART HNO.

G e

71 L5 031 05T 43t
NS gt

L7 b (a3

311-68909 SCREV (M2.5%0.45-8) 10 (@)

311-51608 FINGER GUARD N

311-81508 SCREY (M3 5X3 6-8) 40 (2

311-51004 (UPPER) (1)

311-81300 .8-10) 40 }

311-51301 T GUIDE PLATE (1

311-61706 B .7-5.4) 80 6]

311-51400 5 GUIDE PLATE,LOVER (1)

311-86002 STEP-3C (H5X0.8-4.5) D60 (0

1-47952 PRESSER *S . {LEFT) (1

311-49503 PRESSER F (LEFT) 1/4-1-1/4 )

57 311-51152 PRESSER FOOT kbﬁihﬁ) GUIDE 1
58 311-51509 PRESSER FOOT (LOVER) SPRING (D
59 311-60401 SCREW (M3X0.5-4.2) 60 (&3]
&0 311-77207 PRESSER FOOT_(LOWER) GUIDE (1}
51 311-48752 PRESSER FOOT (RIGHT) ASH. )
62 311-60401 SCREY (M3X0.5-4.2) &0 (1)
83 311-511562 PRESSER ¥ (i%wﬂ?} GUIDE (1)
G4 311-51508 PRESSER FOOT (LOWER) SPRING (1
85 31177207 RESSER FOOT "QVF 3 GUIBE PIT (1
66 311-50303 PRESSER FOOT (RIGHT) ASH. 1

5&33 ~804-000
$5-7110540-SP
Sh- 6@530@@ SE
NH~-6050001~SE
MAD-11532000

Note #01....F
#02....F

LOYER THREAD GUIBE
SCREY 11/84-40 L=5
SCREV HBX0.8 L=30
NUT MB

CORD STAPLE

1 31141658 RULER ¥
2 311-83306 SCREY
3 311-74G08 WASHER

4 311-41807 STOPPER
5 211-85707 SCREM
& 311-41955 RULER F
7 311-77308 SPEEN&

311-42003
311-70361

o i oo, i L
B

545 beh ped fd bt

31? -41609 LER I
i SCREY

b ok oo b o o b fnd
3OO I b A3 BN Red D 00 00




1 ‘a‘%QSESS@REE FAETS CG?&’L{ JNENTS 23 @PTE@N&L @@%ﬁ?@NEN‘?S
R LR g7V e VG

000 (9 {10)
,,,,,,,,,,, = 3 _._SCJS.E_MKMELLAR_&F_

3 e e o R e |

B 12
123-47308 SCREW DRTVER (SHALL o
7 B9101-490-000 ' ~ B I
GCT-02904000 1
g -4
) i
10
1
I
REF.HD  HOTE PART HO. DESCRIPTI Doy
1 §01 311-43585
2 802 311-43088 i
o 3 ¥03  311-43187 i
o 4 311-42904 (1
= 5 31165808 3
5 311-42755 . BRACKET ASH. 1
DESCRIPTION Gty ! AR ’
g 311-75102
. g 211-68705
; 10 311-7500 )
B : 11 311-73305 )
B | 12 311-69600 SCREY (M&XD.7-4) &7 L)
i K 13 311-82009 SPEER CONTROLLER M5 i
I s e 14 201  311-42557 AIR PIPE )
4 % — i v H LT
‘ , = = | 15 802 311-43080 AIR PIPE
5 18 #03 811-43159 AIR PIPE }
| i 17 311-42 ;
. . D 18 311 )
N 4 \QQTQ #01
8
2 :
4 3
4 ; 1

Ny
(=3
G

{

1 GAX-A22010B0  PRESSER LIFTER 1 o g
2 GAK-A2201040  PRESSER LIFTING CYLINDER ASH (L H) &8 screw(Rix0.7- x@)[_@ﬁ |
3 GAK-A2201000 ”‘f‘béw LEF?HS% CYLINDER {3) (NOTE) Shapes of the soress are dispiayed with the nunbers :
4 GAL-A2203000  CYLINDER FITTING BASE 1 i the coluan o paris daseription. |
5 GAK-A2204000  ATR CYLINDER ROD TIP (1) ) Beseriptlon SoRenlidss . 7°15) oo o ries ness v Tsasis triansie sorew |
3 311-83900 SCREV (MBY1B) 22 @ A S
7 311-73107 YASHER el K
8 GAK-A2202000  JOINT 6-PT1/8 ) : . p s P ; s 5
g GAX-A22050A0  ELECTROMAGHETIC VALVE ASK. )
10 GAK-A2207000  JOTKT (1) = o=
11 CAN-A2205000  ELECTROMAGNETLIC VALVE & M i
12 GAK-A2223000 SCREW ( ¢ 3.1418) 2 |
12 GAK-42206000  SILENCER (2 " Iy Iy T Y in
14 GAK-82213000  HYLONS TUBE (3 st hoadjosuntor-sundRound head| Pan head |Binding head|Fat nead | ilister feed| Setacron | Hoxagon head |
15 GAE-A2218000  REGHLATOR FITTIRG PLATE q : |
16 GAK-A2217000  HOSE UNION (1) P
FITTING BASE WHOLE ASH. 1 17 GAK-A2218000  HOSE BAMD 1) Head of screw
(M8X1-15) 62 (23 18 GAK-A2210000  CORD CLAMP 5 0 1 2 3 .
z ) 19 GAR-A2220000  CABLE BAHD (2 P o~ .
‘ (1) 20 GAK-A2222000_ WOOD SCREY ( ¢ 5.1¥18) ) % ) © U <
0.5-2) 40 2 21 GAE-A2214000  CONNECTOR 68}
ING BASE SHAFT ASH. 1) 22 GAK-A2208040  ELECTROMAGNETIC VALVE CORD 1) S0 o8 AR n P
*{z} 23 31188802 SCREY !gb (LSXES? 41 {2} Stot Lross recessedHexagon sockst Siotiess Squars socket Cross slot
FITTING BASE SHAFT 1) 24 311-73305 YASHER (1)
FITTING BASE & 6 28 211-7350: SPRING WASHER 2)
(HBX1-B) 82 2 28 311-71408 NOT )
iG BASE 3 68 27 311-68404 SCREW (M4 (1)
M5%0.8-10) 62 (@ 28 GAK-A2215000  REGULATOR (1
184G BASE 4 (1)
@
LOVER SPRING 1
dens o JUKI CORPORATION
(2) INTERNATIONAL SALES H.Q. PHONE | (81334304001 10 4005 Cez{}yrigh{@k‘@@? JUKE CORRE
1 821, KOKURYQC - CHO, CHOFU-SHI FAX 1 {(B1)3~3430-4809 . 4914 . 4884 All rights reserved throughout the world.
Z TOKYO 182 - 8655, JAPAN TELEX : J22os7 Printed in Japan




ARTS (2) 14. CLOTH PULLER EXCLUSIVE PARTS (3) 168. GAGE EXCLUSBIVE PARTS (1)
EESREERNRE (3) F-VERES (1)
31.8mm (1-1/47Y({FOR WH-14704)
G 1
'( . { ﬁj\,g\/?'
NS 30
@
= .
‘\‘ 1?««%} % ‘? i \ 33 ?
~ L&, T e i
s St 2o Y0 S A &
18 1‘;\ @ ~/\‘\ I I B /b\“ 8 @%zi}\
‘ -9 & . i e R SS
i & o o
e oo
i : 14 : OE - 3
o SOk o/
L N
[ . o ‘,'L o : i )
| : L// e \\ $‘ 3‘1 1"34.9mm (1-3/87)(FOR MH-147108) |
W BT 2 &
2, é?p» \}Jg\ | >
23 | \V\\ 215 @’t _
~ - 2\7 A\ a‘ B4
, 218 |~ \‘3%3)\/’ ~
?!'9 ! ‘:C@;w '\/@l 5/@%1
3 /\ @, < 25
(e — —
\al .
;\ ST ..,_,.______t:__ |
) é y
34 2
8
9
Ae 2
11 . 0 LIFTIHG CTING PLA’ 1
12 311-66903 STEP-SCREK (3/18X32-2.2) DBC 2
12 MAY-07247000  ROLLER PRESS BAR BRACKET 1
311-62803 SCRE¥ (M5X0.8-14) 62 1
AY-07248000  LIFTING LEVER SLEEVE i
311-67109 STEP-SCREY (11/64¥40-5.5) DBO 1
311-72109 1
311-62100 (1 }-28 i
HA¥-07246000 R P RING 1
HAY-07242000 PPER FEED  ROLLER-BRACKET i
311-63207 SCREY (MBY1-40) 62 2
311-03906 KNOCK PIN 2
e HAV-07244000 EE’EEER [:RESS )m BUSHING, UPPER 1 B -
1 S 6X1-6) 82 1 . : vy
SESCRIPTION Do — ROLLER_PRESS RAR_RUSHING.LOVER 1 . el pESERIFTION L
~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ; X O PR FEED ROSSE : 1 311-46004 WEEDLE CLAHP 31.8HH 1
D ROLLER YOKE 1 28 211-77405 SPRING PIN 1 2 311-45008 NEEDLE PLATE 31.8MH 1
1-20) B2 i 20 311-73404 WASHER il 3 311-83109 FEED DOG 31.8HH i
ROLLER YOKE GUIDE 1 0 MAU-07240000  [PPER ROLLER LIFTING LEVER 1 . 311-54008 EH0PERRHOEDEERS RS !
2 31 211-74303 WAVE WASHER 1 5 311-550584 SPREADER ASHM. 31.8MM 1
: 32 311-86804 STEP-SCREW (MBY1-9) DGO 1 8 311-55104 SPREADER PIN 2)
o MAU-07241000  SPACER i 7 311~55005 SPREADER 31.8MM )
' 3 311-47150 PRESSER FOOT ASH. 31.8MK ]
1 g 211-51004 PRESSER FOOT (UPPER) )
: 0 311-81706 SCREY_(H4X0,7-5.4) 60 !1;
1 i1 311-51301 PRESSER FOOT GUIDE PLATE w
15. CLOTH PULLER EXCLUSIVE PARTS (4) 12 311-68909 SCREW (HD.5X0.45-8) 10 o)
1 ) i ok 13 311-51400 PRESSER FOOT GUIDE PLATE,LOVER )
i %5 fm (4) 14 311-66002 STEP-SCREW (H5¥0.8-4.5) D60 )]
1 15 311 -48059 RESSER_FOOT _ASH. (LEFT)31.8HH 4l
| » 16 311-51152 PRESSER FOOT (LOWER) GUIDE 1y
2 17 511-51509 PRESSER FOOT (LOWER) SPRING (1)
T 18 311-77207 PRESSER FOOT (LOWER) GHIDE PIN 1
19 31160401 SCREY (M3X0.5-4.2) 60 ]
1 2 311-49802 PRESSAR FOOT (LEFT) 31,84 (0
2 21 311-48851 PRESSER FOOT (RIGHT)ASH.31.8MH 1)
1 22 311~504062 PRESSER FOOT (RIGHT) 31.8WH ()
2 23 311-80401 SCREY (M3X0.5-4.2) 60 (1)
1 24 311-51152 PRESSER FOOT (LOWER) GUIDE (0
1 : 25 511-57509 ESSER_FOOT (LOVER) SPRING D
26 311-77207 PRESSER FOOT (LOVER) GUIDE PIY¥ ()
1 27 311-51608 FINGER GUARD (1
28 311-61508 SCREV (H3.5¥0.6-8) 40 2
29 311-61300 SCREY (H5X0.8-10) 40 (1)
: 30 ~70707 SCREY. (1/8¥44-2.4) 30 7
5 31 211-62407 SCRWE (H3M0.5-7) 40 4
< ‘ 32 311-53505 SFEDLE HOLDER (FRONT) 2
SEAVER ; P 33 311-60203 SCREW (3/32056-3.8) 60 4
HBX1-8) TEY 1 34 311-53508 HEEDLE HOLDER (FRONT) 2
SLEEVE ASM. (LEFT 1 - jng 35 311-60203 SCREW. (3/32456-3.8) B0 4
'EED ROLLER COVER 1 : ST 36 311-45105 WEEDLE PLATE 24.0MM v
Tx U/if 37 311-55252 SPREADER ASH. 34.0MM 1
MINO.8-1D) 40 2 Ny b, 38 311-55203 SPREADER 34.9MH (1
CED ROLLIR ] /> / 39 211-55104 SPREADER PIN 2)
T 1 I > v 46 311-4705 PRESSER FOOT ASH. 34, 9MM 1
SED : e g B 41 313-51004 PRESSER FOOT (UPPER) s
BED R COVER : /Q & & 4z 211-51300 SCREW (M5¥0.8-10) 40 (1)
BN TR . AN i % 43 311-51301 PRESSER FOOT GUIDE PLATE {1
l G - e 44 311-51706 SCREYW (M4X0.7-5.4) 60 (
) = o 45 311-68909 SCREY (M2, 5X0.45-8)_1 2)
LASTIO) N 48 311-51400 PRESSER FOOT GUIDE PLATE,LOUVER {
RTS (1ROW) a7 311-66002 STEP-SCREW (M5¥0.3-4.5) D60 {
RS — — 48 211-47853 PRESSER FOOT ASH. (LEFT)34.0MH {
49 311~51152 PRESSER FOOT (LOVER) GUIDE {
50 211-51509 PRESSER_FOOT_(LOYER) SPRING {
- 51 311-80401 CREW (HIX0.5-4.2) 80 {
1 52 311-77207 (LOWER) GUIDE PIN (
2 : 53 311-49404 (LEPT) 34.9WM ¢
3 ‘ 54 311-48653 RS T (RIGHT)ASH.34.0M 13
4 s 55 311-51152 PRESSER_FOOT (LOWERY GUIDE {
56 211-50401 SCREY (H2X0.5-4.2) 60 {
5 5 57 311-77207 PRESSER FOOT (LOWER) GHIDE PTH {
. : 58 311-50204 PRESSER FOOT (RIGHT) 34.0uH {
i 5 50 311-51509 PRESSER FOOT (LOVER) SPRING {
¢ 80 311-51808 FINGER GUARD
o ] 51 311-81508 SCREY (M3.5X0.6-6) 40 {
12 19 -07 4 82 311-54107 LOOPER HOLDER 34. QMM
i3 WAY-07 1 63 311-62407 SCREY (H3X0.5-7) 40 4
; 84 311-46103 LE CLAMP 34.98M 1
2 55 10707 REY (1/8%44-2.4) 80 2
7258000 | 58 311-53208 FEED DG 34, 0HH 1
17 HAV-07260000 2




11 LUBRICATION MECHANISM COMPONENTS

ATmBIR

12. CLOTH PULLER EXCLUSIVE PARTS (1)

ZE ESRBEHEARS (1)

13. CLOTH PULLER EXCLUSIVE 1
Jen| EREEMAR (2)

REF.NO  HOTE PART HO. REF.NO NOTE PART HO. DESCRIPTICH Oty REF.HO NOTE PART HO.
1 311-04904 QI FILTER COVER 1 1 HAY-07211000 UPPER ROLLER SHAFT BRACEET 1 1 HAY-07218000 UPPER
2 311-68404 SCREW (M4%0.7-8) 45 3 2 311-64205 SCREW (MBX1-18) &2 4 2 311-53801 SCRYE
3 311-81407 FILTER CAP 0 RING 1 3 311-03906 KENOCE PIN 2 2 HAY-07223000 UPPER
4 118-43208 CARTRIDGE FILTER 1 4 311-75005 0IL SEAL 1 4 311-63803 SCREW
5 311-35502 FILTER JOINT 1 _ i HAV-07209000 UPPER ROLLER SHAFT BUSHIRG 1 WAY-07224000 UPPER
a 311-35700 SUCTION PIPE 1 6 HAY-07205000 UPPER FEED EOLLER SHAFT LEVER i 8 311-70303 SCREW
7 311-35106 SUCTION P 1 7 311-70301 SCREW (MB8Y1-8) 82 2 7 HAV-07225000
8 311-34703 0IL PIPE 1 8 HAY-07208000 UPPER FEED ROLLER SHAFT COLLAR 1 8 311-BE2O0
9 311-81100 PACKING 1 311-82209 SCREV (11/64%40-5.5) B0 2 9 11-8880¢
i0 311-342 gIL THBE - 1] e MAY-0721008 UPPER_ROLLER_SHAPT RUSHING 1 0 311-70004
11 311-74204 SPRING WASHER 1 11 311-79708 OIL SEAL 1 11 311-75708 RETAIN
12 311-71804 BUT 1 12 HAV-07207000 UPPER FEED ROLLER SHAFT 1 12 HAV-07228000 THRUST
13 311-34000 0L RESERVOIR 1 13 HAY-07212000 UPPER FEED ROLLER LEVER 1 13 HAV-07226000 CLUTCH
14 311-88503 SCREY (44 2 14 31183801 SCREY (M6X1-20) B2 1 1 MAY-07227000 CLUTCH
15 311-34455 0IL PIPE R MAY-07213000 UPPER FEED ROLLER LEVER PTH 1 15 {AV-07222000 CLUTCH
16 311-35801 0IL TUBE 16 311-73404 VASHER 1 i HAV-07221000 CLUTCH
17 311-36104 OIL TURE (2) 17 311-71903 RUT ] 1% MAV-07219000 ADJUST
18 311-34408 0IL PIPE (1) 18 HAV-07214000 1 18 311~70004 SCREY
19 311-34554 OIL PIPE 1 19 1 19 MAV-07220000 ADJUST
20 11-35601 0IL TUBE wayY 20 ] 0 311-81807 SCREY
1 311-36104 0L TUBE CI 21 1 21 311-60302 SCREY
22 311-34505 0IL PIPE 1) 22 1 22 HAV-07238000 CLUTCH
23 211-38252 OIL PUMP ASM. 1 1 23 1 23 311~60807 SCREY
24 311-368302 0IL PUMP DRIVING VORM GEAR (1) 24 1 24 HAV-07217000 CLUTCH
25 211-B9800 SCREY (H4X0.7-4) 82 - _25 1 25 311-69105 CREY
28 31183800 SCREY (MBX1-15) 62 2 26 PPER F REGULATOR 1 26 HAV-07216000 CLUTCH
27 511-35205 0IL PIPE 1 27 ) UPPER FEED ECCENTRIC 1 27 HAY-07229040 CLUTCH
28 311-72505 WuT 1 28 HAV-07201000 UPPER FEED ROLLER REGULATOR (1) 28 HAV-07232000 THRUST
G 311-74907 VASHER 1 29 311-70004 SCREW (M5X0.8-5) 82 (2 29 HAV-07233000 CLUTCH
30 311-35908 UNIVERSAL F 2 30 311-63603 SCREW (M4X0.7-8) B2 ) 30 311-69907 SCREY
31 211-36005 BAMBOO O 2 3 211-74709 SPACER 5 3 HAV-07234040 CLUTCH
32 311-34804 0IL PIPE 1 32 MAV-07215000 ADJUS (13 32 HAV-07238000 UPPER |
33 311-34802 SUCTIOY PIPE 1 33 311-80805 0IL WICK 1 33 311-73802 YASHER
34 311-3740% FELT 2 34 311-81201 SCREY
25 11~34358 0IL PIPE A 1 5 801 HAY-07235000 UPPER
38 311-35801 OIL TUB ., ONE yaY (2) 36 802 MAV-07236000 UPPER
37 311-36104 0IL TUBE CLAM (2) 37 802 MAV-07237000 UPPER |
38 311-34307 0IL PIPE (1) 28 02 HAV-07240000 UPPER |
29 311-24109 QIL SLEEVE 1 39 CH-3002000-01  ATTENT
40 311-37300 1L PIPE SUPPORT ]
41 311-68503 SCREV (MaY ) 45 1 Note #01....STANDARD (
42 11-03809 0IL GAUGE 1 02, .. OPTIONAL P
13 311-35007 FITTING STUD (LONG) 1 #03....OPTIONAL P
44 311-34901 FITTING STUD 3






